



INDIAN SOCIETY OF HYPERTENSION



CURRENT MEDICAL CONCEPTS



Review Article

Clinical Diagnosis and Treatment of Hypertensive Emergencies

D. Balaraju, K. S. Ravindranath, C. N. Manjunath

Department of Cardiology, Sri Jayadeva Institute of Cardiovascular Sciences and Research, Bengaluru, Karnataka, India

Abstract

Hypertensive emergency is a rise in blood pressure (BP) >180/120 mmHg with an associated with end-organ injury, and symptoms and signs are usually dramatic. Complete medical history and quick clinical examination key to treatment. Intravenous antihypertensive medications chosen based on comorbid conditions, type and extent of end-organ injury, pharmacodynamics, and pharmacokinetic property of drugs. Target BP reduction is to reduce 25% of mean arterial pressure in 1st h and further reduce systolic blood pressure to < 160 and diastolic blood pressure < 100 in next 2–6 h, and maintain the same BP for next 24 h, exceptions are aortic dissection, Eclampsia/Preeclampsia, acute stroke, and pheochromocytoma crisis. Labetalol, nitroglycerine, nicardipine, and esmolol cover most of the spectrum of hypertensive emergencies. Over enthusiastic blood pressure correction to be avoided to prevent ischemic effects may arise from rapid reduction in blood pressure.

Key words: Hypertensive emergency, End-organ damage, Compelling conditions, Clevidipine, Nicardipine, Nitroglycerine, Esmolol, Labetalol

Introduction

“Hypertensive Crisis” is an abrupt increase in systolic blood pressure (SBP) >180 mmHg and/or elevation diastolic blood pressure (DBP) >120 mmHg. Based on the presence of acute end-organ damage, a hypertensive crisis can be defined as Hypertensive Emergency or Urgency. Hypertensive urgency defined as “severe blood pressure (BP) elevation in chronic hypertensive patients with no acute target organ injury or dysfunction.” Do not require hospital admission, and reduction in blood pressure (BP) can be achieved with oral medication in the emergency room with subsequent outpatient follow-up.^[1,2]

“Hypertensive emergency is a critical rise in BP >180/120 mmHg with associated newly developed, progressive, or deteriorating target organ injury.”^[1,3] In 1928, the term “malignant hypertension” was coined to denote hypertensive emergency, as the patient’s outcome was as same as the patient diagnosed with cancer. Because of rapid advancement in the medical field and availability of excellent medications, in-hospital mortality reduced drastically to 2.5%.^[4]

Clinical Diagnosis

Symptoms and signs are usually dramatic, and when a patient presents to the emergency room with increased BP of >180/120 mmHg with symptoms and signs suggestive of end-organ damage, hypertensive emergency to be considered.

Patient presenting to the emergency room with a new onset of symptoms along with severely elevated BP, a complete medical history along with a quick physical examination to identify end-organ damage plays an important role. In history, the key points are the duration of hypertension, history of compliance to drugs, list of antihypertensive medications in use, and time of last dose administration.^[3] Physical examinations include assessment of peripheral pulses, measurement of BP in both upper limbs; other specific clinical features are summarized Table 1.^[5]

Therapeutic Approach

Oral antihypertensive medications are to be discouraged in the management of hypertensive emergencies. Once a patient

Address for correspondence:

Dr. D. Balaraju, Department of Cardiology, Sri Jayadeva Institute of Cardiovascular Sciences and Research, Bannerghatta Road, 9th Block Jayanagar, Bengaluru - 560 069, Karnataka, India. E-mail: balarajud2000@gmail.com

Received: 02-01-2020; Accepted: 12-02-2020
doi: 10.15713/ins.johtn.0168



Table 1: Features of end-organ damage and prevalence

Clinical condition	Prevalence	Features of end-organ damage
LVF	22.5%	Dyspnea, palpitations, S3 gallop, rales, b lines in chest X-ray
ACS	12%	Acute chest pain, dyspnea, ST-T changes in ECG, positive cardiac biomarkers, LV dysfunction in echocardiogram
AORTIC DISSECTION	2%	Severe acute tearing retrosternal chest pain radiating to back in the hypertensive patient, unequal pulses. Unequal blood pressures. CT imaging suggestive of dissection
Hypertensive encephalopathy- PRES (posterior reversible encephalopathy syndrome)	16.5%	Occipital headache, visual changes altered sensorium, seizures, papilledema, retinal exudates, No focal deficits
CVA- ICH/ Ischemic stroke	4.5/24.5%	Headache, focal neurological deficits. Imaging suggestive of infarct or bleed
Eclampsia/Preeclampsia	4.5%	Pregnant or recently postpartum status hyperreflexia, proteinuria peripheral edema, hemolysis, elevated AST, ALT, decreased platelet counts.
Catecholamine excess	-	Clinical diagnosis in the scenario of sympathomimetic drug use (i.e., cocaine or amphetamines) or pheochromocytoma

ICP: Intracranial pressure, LVF: Left ventricular failure, ACS: Acute coronary syndrome, CVA: Company voluntary arrangements

diagnosed to have hypertensive emergencies, the patient needs to be hospitalized and requires intensive care unit care to treat and assess end-organ damage, and to administer intravenous antihypertensive medications as well as to monitor hemodynamic parameters including intra-arterial pressures.^[1,2]

The drugs preferred for the management of hypertensive emergencies are continuous intravenously administered short-acting agents, although no evidence is available which class of drugs gives more benefits.^[6] Antihypertensive medications are chosen based on comorbid conditions, extent of end-organ damage, pharmacodynamic, and pharmacokinetic properties of drugs.^[7] Excessive and overenthusiastic BP reduction may precipitate ischemia in cerebral, myocardial, and renal tissues.^[8]

In the treatment of hypertensive emergencies, few sets of patients require different BP goals, also labeled as compelling conditions due to their unique hemodynamic, for rest of the patients BP goals, are as shown in Table 2.

Compelling Conditions

These conditions due to their unique hemodynamic, requires a different set of BP targets in treating a hypertensive emergency.

1. Acute stroke
2. Aortic dissection
3. Severe Preeclampsia/Eclampsia
4. Pheochromocytoma crisis.

Pharmacotherapy

The drugs used in the management of hypertensive emergencies are described in detail as class of drugs and each drug is summarised with respect to, common indications and special consideration, and dose in [Tables 3 and 4].

Calcium channel blockers – dihydropyridines

Nicardipine is short-acting, parenteral, dihydropyridine calcium channel blocker. It is a selective coronary and cerebral

Table 2: BP treatment goals for hypertensive emergency

Goal time	BP target
1 st h	Reduce MAP by 25%
2–6 h	SBP 160 mm Hg and/or DBP 100–110 mmHg
6–24 h	Maintain goal for hours 2–6 during first 24 h
24–48 h	Outpatient BP goals according current guidelines

SBP: Systolic blood pressure, DBP: Diastolic blood pressure, MAP: Mean arterial pressure, BP: Blood pressure

vasodilator.^[9] One of the special characteristic features is it crosses the blood brain barrier and accumulates in ischemic tissues and causes localized vasodilatation without increasing the intracranial pressure (ICP). The onset of action is 5–15 min and acts for 4–6 h. The initial dose is 5 mg/h infusion, and the dose can be escalated every 5 min with an increment of 2.5 mg/h, and the maximum dose is 15 mg/h. The drug is safe in elders and no need of dose reduction. Nicardipine to be avoided in severe aortic stenosis.^[1,2]

Clevidipine is an ultra-short acting calcium channel blocker that belongs to the class of dihydropyridine. It causes vasodilatation by blocking L type calcium channel and consequentially reduces peripheral vascular resistance.^[10-12] Clevidipine reduces myocardial infarct size, maintains coronary endothelial function, and protects renal function. Elderly patients require dose adjustments. Clevidipine is contraindicated in patients who have abnormal lipid metabolism, and allergic to egg or soya related products.^[13,14]

Nitric Oxide-derived Vasodilators

Nitroglycerine is a venodilator, the mechanism by which reduces BP is by reducing both preload and cardiac output.^[8] The initial dose is 5 mcg/min, can be increased in every 3–5 min to a maximum of 20 mcg/min with increments of 5 mcg/min. The commonly encountered adverse effect is a headache, which usually subsides once the dose is reduced. In volume-depleted patients, nitroglycerine known to cause hypotension with to reflect tachycardia.^[15] It is an ideal drug while treating

Table 3: Indications and Special consideration^[1-3,16]

Drugs	Common indications	Special consideration
Nitroglycerine	LVF, acute coronary syndrome	Headache, Tachyphylaxis
Nitroprusside	LVF-pulmonary edema, aortic dissection	Cyanide accumulation, Increases ICP, coronary steal
Nicardipine	Acute CVA, hypertensive encephalopathy	Avoid in patients allergic to egg/soya
Clevidipine	Acute CVA, hypertensive encephalopathy	Reflex tachycardia, avoid in severe aortic stenosis
Esmolol	Aortic dissection, ACS, perioperative hypertension	Avoid in ADHF, ii and iii degree AV Block, bradycardia
Labetalol	Pregnancy, Acute aortic dissection, ACS, CVA	Avoid in ADHF, ii and iii degrees AV Block, bradycardia
Enalaprilat	Acute left ventricular failure	Contraindication-pregnancy
Phentolamine	Catecholamine excess state-pheochromocytoma, cocaine toxicity	Use beta-blockers for rate control after adequate alpha blockade if necessary
Fenoldopam	Most of the conditions	Increases ICP, intraocular pressure

ICP: Intracranial pressure, LVF: Left ventricular failure, ACS: Acute coronary syndrome, CVA: Company voluntary arrangements

Table 4: Drug Dosages

Drugs	Dose	Onset of action
Nitroglycerine	5–100 mcg/min, Titrate by 5–25 mcg/min q5–10 min	2–5 min
Nitroprusside	0.25–10 mcg/kg/min, Titrate by 0.1–0.2 mcg/kg/min q5 min	Seconds
Nicardipine	5–15 mg/h, Titrate by 2.5 mg/h q5–10 min	5–10 min
Clevidipine	IV 1–6 mg/h Titrate by 1–2 mg/h	1–4 min
Esmolol	IV 25–300 mcg/kg/min, Titrate by 25 mcg/kg/min q3–5min	1–2 min
Labetalol	20–80 mg iv bolus every 10 min IV 0.5–10 mg/min, Titrate by 1–2 mg/min q2 h	2–5 min, peak 5–15 min
Enalaprilat	1.25–5 MG IVq 6 h, max dose: 5 mg q6h	15–30 min
Hydralazine	IV bolus: 10–20 mg IM: 10–40 mg q30 min	IV: 10 min IM: 20 min
Phentolamine	IV bolus: 1–5 mg, max 15 mg	Seconds
Fenoldopam	0.1–0.3 mcg/kg/min	10–15 min

acute pulmonary edema because of its favorable effects on hemodynamics.

Nitroprusside is a nitric oxide donor. It is a vasodilator known to decrease both preload and after load. The action of drug starts within seconds. Unfavorable pharmacodynamic effects are coronary steal phenomenon, and it known to increase ICP. Patients are prone to cyanide toxicity and thiocyanate toxicity in the presence of hepatic dysfunction and renal dysfunction, respectively.^[16]

Direct Vasodilators

Hydralazine is peripheral vasodilator acts by arteriolar smooth muscle relaxation, due to its unpredictable BP response and prolonged action, it is no more the first line of the drug in treating a hypertensive emergency.^[17]

Adrenergic Blockers

Esmolol is a short-acting selective beta-blocker and metabolism is independent of the liver and kidney function making it as an ideal drug in critically ill patients. While using esmolol heart rate to be monitored continuously. Esmolol is contraindicated in patients with bradycardia, acute decompensated heart failure, and with concomitant beta-blocker use.^[8,16]

Labetalol is a non-selective beta-blocker; it can be used both as intermittent bolus doses or continuous intravenous infusion. The initial dose is 0.3–1.0 mg/kg, slow intravenous injection every 10 min (maximum 20 mg). For intravenous infusion starting dose is 0.4–1.0 mg/kg/h up to 3 mg/kg/h. Contraindications are bradycardia, second degree atrioventricular (AV) blocks, acute decompensated heart failure, chronic obstructive pulmonary disease (COPD), and bronchial asthma.^[1,16]

Phentolamine is competitive peripheral alpha-blocker with more affinity for alpha1 receptors causes' direct vasodilation. It reduces BP by reducing systemic vascular resistance with a compensatory increase in heart rate and cardiac output. It is used in the state of catecholamine excess states such as pheochromocytoma, cocaine toxicity, and clonidine withdrawal.^[1,16] Phentolamine used as a bolus dose of 5 mg intravenously; the dose can be repeated every 10 min until the target BP achieved.^[1,3] Common adverse effects are flushing and headache and rebound tachycardia, this tachycardia can worsen an oxygen supply-and-demand mismatch leading to angina or myocardial infarction in patients with coronary artery disease.^[18]

Dopamine 1-Receptor Selective Agonist

Fenoldopam is rapid acting D1 receptor agonist. Fenoldopam reduces BP due to its peripheral vasodilator properties and also increases renal blood flow with diuretic effects. Fenoldopam can cause anaphylactic reactions in patients who are allergic to sulfa drugs as it contains sodium metabisulfite. Other adverse effects are headache, nausea, vomiting, and flushing, and hypokalemia.^[19]

Angiotensin Enzyme Converting (ACE) Inhibitors

Enalaprilat is an ACE inhibitor, reduces BP due to its vasodilatory property. The usual dose is 1.25 mg intravenous administration over 5 min. The action starts after 15–30 min, and single bolus dose may last up to 24 h. Unpredictable BP responses making dose adjustment difficult. Enalaprilat contraindicated in bilateral renal artery stenosis, pregnancy, and acute myocardial infarction.^[2,20]

Furosemide a loop diuretic, is not recommended as first-line therapy in the management of hypertensive emergencies, though furosemide can be used in conditions such as renal parenchymal disease with fluid overload status.^[20,21]

Cardiovascular Emergencies

Acute aortic dissection

The progression of aortic dissection depends on shear stress; therefore, in the management of aortic dissection goal is to reduce both heart rate and BP.^[22,23] Within minutes starting treatment, heart rate should be brought down to <60/min. Short-acting beta-blockers esmolol or labetalol are the ideal drugs in aortic dissection.^[1] BP to be reduced to below 120 mmHg within the first 20 min. With the adequate dose of beta-blocker use, still BP is elevated nitroglycerine or nitroprusside can be initiated. To avoid reflex tachycardia produced by vasodilators, which further worsens the dissection, Beta-blocker to be used before vasodilator administration.^[24]

Acute pulmonary edema

Ideal drugs are nitroglycerin, nitroprusside or clevidipine.^[1] BP should be reduced by 25% in first 1 h, followed by reduce to at least 160/100 mmHg in the next 6 h with the target of reaching normal BP values in next 48 h. Beta-blockers are contraindicated in the management of acute pulmonary edema as they are known to cause broncho constriction and impair respiratory function.^[25]

Acute coronary syndromes (ACS)

According to the American College of Cardiology/American Heart Association guidelines, ACS with a hypertensive emergency the recommended drugs are nitroglycerin, esmolol, labetalol, and nicardipine.^[1] The target BP is <140/90 mmHg in stable patients. Diastolic pressure should not be allowed to drop below 60 mmHg as it reduces coronary blood flow with subsequent worsening of ischemia.^[26] Beta-blockers are contraindicated in the presence of left ventricular failure (LVF), hypotension, second- or third-degree AV block, COPD, and bronchial asthma.^[20]

Hypertensive Emergencies in Pregnancy

The 2018 European Society of Cardiology Task Force on Cardiovascular Diseases during pregnancy considers an SBP of

at least 170 mmHg or DBP of at least 110 mmHg an emergency in a pregnant woman.^[27]

While treating pregnant patients sudden or abrupt decrease in BP may lead to the harmful fetal outcome, to avoid these complications, reduce mean arterial pressure (MAP) by 20–25% over first few minutes to hours and further reduce BP to the target of 160/110 mmHg or less over subsequent hours.^[28,29] The ideal drugs are labetalol, and nicardipine, which have shown to be safe and effective. Fetal heart rate monitoring is necessary while using labetalol, and cumulative dose should not exceed 800 mg/24 h. Intravenous Urapidil can also be used. When a patient presents with pulmonary edema, intravenous nitroglycerine is the drug of choice. Hydralazine is associated with more perinatal adverse effects compared to other drugs.^[30] Angiotensin-converting enzyme inhibitors and nitroprusside are contraindicated in Eclampsia/Pre-eclampsia.^[31]

Neurological Emergencies

Acute intracerebral hemorrhage

Ideal drugs for acute intracranial hemorrhage are nicardipine, esmolol, and labetalol. Drugs which increase ICP or reduce cerebral perfusion are contraindicated, for example, nitroprusside, and hydralazine. BP reduction is indicated only when SBP is >220 mmHg. Studies have shown routine immediate BP reduction below 140 mmHg can be harmful.^[32,33]

Acute ischemic stroke

Elevated BP seen in ischemic stroke is a physiological response to maintain adequate perfusion pressure, governed by the equation, CPP=MAP-ICP (CPP: Cerebral perfusion pressure, MAP: Mean arterial pressure, ICP: Intracranial pressure). ICP is elevated in ischemic stroke, reducing the MAP may decrease the tissue perfusion with worsening of ischemia. However, the indications to reduce the BP in ischemic stroke are

1. Planning thrombolysis or endovascular management for stroke – Before starting thrombolysis reduce BP to <180/105 mmHg and maintain same BP up to 24 h.
2. Presence of other end organ damage – LVF, ACS, and acute aortic dissection
3. BP >220/120 mmHg.

Severe elevation of BP >220/120 mmHg and presence of other end-organ damage, the goal is to reduce 15% MAP over a period of 24 h.^[16] If BP is <220/120 mmHg on presentation, routine BP reduction in first 48–72 h may not be beneficial in these set of patients.^[34,35] Drug of choice in ischemic stroke are nicardipine and labetalol.

Hypertensive encephalopathy including press

Once company voluntary arrangements is ruled out, reduce MAP by 25% in 1st h and further reduce the BP to 160/100 mmHg over 2–6 h. Recommended agents include nicardipine, labetalol, and clevidipine.

Perioperative Hypertension

It is defined as an elevation of BP of 160/90 mmHg or higher or an SBP elevation of at least 20% of the pre-operative value, that lasts for more than 15 min. Post-operative hypertension may have significant adverse outcomes in both cardiac and non-cardiac patients. Due to increased sympathetic tone and vascular resistance, hypertensive crises, and hypertension, are very common in the early post-operative period. Post-operative hypertension commonly begins ~10–20 min after surgery and may last up to 4 h, commonly related to increased vascular resistance and sympathetic tone. The best approach to treatment is prevention. Often these complications develop due to stopping or withdrawal of antihypertensive medications in pre-operative period. Administering antihypertensive medicines on the morning of the day of surgery effectively prevents post-operative hypertension. Esmolol, nitroglycerine, clevidipine, or nicardipine are ideal drugs manage perioperative hypertension.^[1,36]

States with Excessive Catecholamine Discharge

Pheochromocytoma is a hyperadrenergic status. This condition treated by intravenous infusion of phentolamine, nicardipine, or clevidipine.^[1] SBP reduced to 140 mmHg in 1st h using above-mentioned drugs. Alpha-adrenergic blockade is important in controlling BP. For significant tachycardia after alpha-blockade, beta-blockers can be used to control heart rate only after adequate alpha-blockade.^[37]

Conclusion

Early diagnosis and quick assessment of end-organ damage in emergency room play a crucial role in the early management of a hypertensive emergency, which avoids further end-organ damage. Drug regimen to be tailored according to patient comorbid condition, extent and type of end-organ damage and should be aware of compelling conditions. Labetalol, nitroglycerine, esmolol, and nicardipine effectively covers most of the spectrum of hypertensive emergencies. Overenthusiastic BP correction to be avoided to prevent cerebral and myocardial hypoperfusion. Treat the patient, not the numbers.

References

- Whelton PK, Carey RM, Aronow WS, Casey DE Jr, Collins KJ, Himmelfarb CD, *et al.* 2017 ACC/AHA/AAPA/ABC/ACPM/AGS/APhA/ASH/ASPC/NMA/PCN a guideline for the prevention, detection, evaluation, and management of high BP in adults: A report of the American college of cardiology/American heart association task force on clinical practice guidelines. *Hypertension* 2018;71:1269-324.
- Vaughan CJ, Delanty N. Hypertensive emergencies. *Lancet* 2000;356:411-7.
- Varounis C, Katsi V, Nihoyannopoulos P, Lekakis J, Tousoulis D. Cardiovascular hypertensive crisis: Recent evidence and review of the literature. *Front Cardiovasc Med* 2016;3:51.
- Deshmukh A, Kumar G, Kumar N, Nanchal R, Gobal F, Sakhuja A, *et al.* Effect of joint national committee VII reports on hospitalizations for hypertensive emergencies in the United States. *Am J Cardiol* 2011;108:1277-82.
- Varon J. The diagnosis and treatment of hypertensive crises. *Postgrad Med* 2009;121:5-13.
- Perez MI, Musini VM. Pharmacological interventions for hypertensive emergencies: A cochrane systematic review. *J Hum Hypertens* 2008;22:596-607.
- Fenves AZ, Ram CV. Drug treatment of hypertensive urgencies and emergencies. *Semin Nephrol* 2005;25:272-80.
- Landoni G, Turi S, Biondi-Zoccai G, Bignami E, Testa V, Belloni I, *et al.* Esmolol reduces perioperative ischemia in noncardiac surgery: A meta-analysis of randomized controlled studies. *J Cardiothorac Vasc Anesth* 2010;24:219-29.
- Ozawa Y, Hayashi K, Kobori H. New generation calcium channel blockers in hypertensive treatment. *Curr Hypertens Rev* 2006;2:103-11.
- Marik PE, Varon J. Hypertensive crises: Challenges and management. *Chest* 2007;131:1949-62.
- Bergese SD, Puente EG. Clevidipine butyrate: A promising new drug for the management of acute hypertension. *Expert Opin Pharmacother* 2010;11:281-95.
- Nguyen HM, Ma K, Pham DQ. Clevidipine for the treatment of severe hypertension in adults. *Clin Ther* 2010;32:11-23.
- Aronson S, Dyke CM, Stierer KA, Levy JH, Cheung AT, Lumb PD, *et al.* The ECLIPSE trials: Comparative studies of clevidipine to nitroglycerin, sodium nitroprusside, and nicardipine for acute hypertension treatment in cardiac surgery patients. *Anesth Analg* 2008;107:1110-21.
- Hottinger DG, Beebe DS, Kozhimannil T, Prielipp RC, Belani KG. Sodium nitroprusside in 2014: A clinical concepts review. *J Anaesthesiol Clin Pharmacol* 2014;30:462-71.
- Muiesan ML, Salvetti M, Amadoro V, di Somma S, Perlini S, Semplicini A, *et al.* An update on hypertensive emergencies and urgencies. *J Cardiovasc Med (Hagerstown)* 2015;16:372-82.
- Rhoney D, Peacock WF. Intravenous therapy for hypertensive emergencies, part 1. *Am J Health Syst Pharm* 2009;66:1343-52.
- Sharma C, Soni A, Gupta A, Verma A, Verma S. Hydralazine vs nitroglycerine for acute hypertensive emergency in pregnancy: A randomized controlled trial. *Am J Obstet Gynecol* 2017;217:687.e1-6.
- Chobanian AV, Bakris GL, Cushman WC, Green LA, Izzo JL Jr, Jones DW, Materson BJ, *et al.* The seventh report of the joint national committee on prevention, detection, evaluation, and treatment of high blood pressure: The JNC 7 report. *JAMA* 2003;289:2560-72.
- Gillies MA, Kakar V, Parker RJ, Honoré PM, Ostermann M. Fenoldopam to prevent acute kidney injury after major surgery—a systematic review and meta-analysis. *Crit Care* 2015;19:449.
- Aronow WS. Treatment of hypertensive emergencies. *Ann Transl Med* 2017;5:S5.
- Mancia G, Fagard R, Narkiewicz K, Redón J, Zanchetti A, Böhm M, *et al.* 2013 ESH/ESC Guidelines for the management of arterial hypertension: The Task Force for the management of arterial hypertension of the European society of hypertension (ESH) and of the European society of cardiology (ESC). *J Hypertens* 2013;31:1281-357.

22. Hiratzka LF, Bakris GL, Beckman JA, Bersin RM, Carr VF, Casey DE Jr, *et al.* 2010 ACCF/AHA/AATS/ACR/ASA/SCA/SCAI/SIR/STS/SVM guidelines for the diagnosis and management of patients with thoracic aortic disease: Executive summary. *Circulation* 2010;121:e266-369.
23. Papaioannou TG, Stefanadis C. Vascular wall shear stress: Basic principles and methods. *Hellenic J Cardiol* 2005;46:9-15.
24. Gupta PK, Gupta H, Khoynezhad A. Hypertensive emergency in aortic dissection and thoracic aortic aneurysm a review of management. *Pharmaceuticals* 2009;2:66-76.
25. Peacock WF, Chandra A, Char D, Collins S, Der Sahakian G, Ding L, *et al.* Clevidipine in acute heart failure: Results of the A study of BP control in acute heart failure a pilot study (PRONTO). *Am Heart J* 2014;167:529-36.
26. Diercks DB, Ohman EM. Hypertension with acute coronary syndrome and heart failure. *Ann Emerg Med* 2008;51:S34-6.
27. ESC Committee for Practice Guidelines. Guidelines on the management of cardiovascular diseases during pregnancy 2018. *Eur Heart J* 2018;39:3165-241.
28. American College of Obstetricians and Gynecologists; Task Force on Hypertension in Pregnancy. Hypertension in pregnancy. Report of the American college of obstetricians and gynecologists' task force on hypertension in pregnancy. *Obstet Gynecol* 2013;122:1122-31.
29. Vidaeff AC, Carroll MA, Ramin SM. Acute hypertensive emergencies in pregnancy. *Crit Care Med* 2005;33:S307-12.
30. Magee LA, Cham C, Waterman EJ, Ohlsson A, von Dadelszen P. Hydralazine for treatment of severe hypertension in pregnancy: Meta-analysis. *BMJ* 2003;327:955-60.
31. Peacock WF, Varon J, Ebrahimi R, Dunbar L, Pollack CV. Clevidipine for severe hypertension in patients with renal dysfunction: A VELOCITY trial analysis. *Blood Press Suppl* 2011;1:20-5.
32. Anderson CS, Huang Y, Wang JG, Arima H, Neal B, Peng B, *et al.* Intensive BP reduction in acute cerebral haemorrhage trial (INTERACT): A randomized pilot trial. *Lancet Neurol* 2008;7:391-9.
33. Jauch EC, Saver JL, Adams HP Jr, Bruno A, Connors JJ, Demaerschalk BM, *et al.* Guidelines for the early management of patients with acute ischemic stroke: A guideline for healthcare professionals from the American Heart Association/American Stroke Association. *Stroke* 2013;44:870-947.
34. Ahmed N, Wahlgren N, Brainin M, Castillo J, Ford GA, Kaste M, *et al.* Relationship of BP, antihypertensive therapy, and outcome in ischemic stroke treated with intravenous thrombolysis: Retrospective analysis from safe implementation of thrombolysis in stroke-international stroke thrombolysis register (SITS-ISTR). *Stroke* 2009;40:2442-9.
35. He J, Zhang Y, Xu T, Zhao Q, Wang D, Chen CS, *et al.* Effects of immediate BP reduction on death and major disability in patients with acute ischemic stroke: The CATIS randomized clinical trial. *JAMA* 2014;311:479-89.
36. Espinosa A, Ripollés-Melchor J, Casans-Francés R, Abad-Gurumeta A, Bergese SD, Zuleta-Alarcon A, *et al.* Perioperative use of clevidipine: A systematic review and meta-analysis. *PLoS One* 2016;11:e0150625.
37. Lenders JW, Duh QY, Eisenhofer G, Gimenez-Roqueplo AP, Grebe SK, Murad MH, *et al.* Pheochromocytoma and paraganglioma: An endocrine society clinical practice guideline. *J Clin Endocrinol Metab* 2014;99:1915-42.

How to cite this article: Balaraju D, Ravindranath KS, Manjunath CN. Clinical Diagnosis and Treatment of Hypertensive Emergencies. *Hypertens* 2019;5(4):135-140.

Source of support: Nil, **Conflicts of interest:** None

This work is licensed under a Creative Commons Attribution 4.0 International License. The images or other third party material in this article are included in the article's Creative Commons license, unless indicated otherwise in the credit line; if the material is not included under the Creative Commons license, users will need to obtain permission from the license holder to reproduce the material. To view a copy of this license, visit <http://creativecommons.org/licenses/by/4.0/> © Balaraju D, Ravindranath KS, Manjunath CN. 2019